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FCC RF Test Report

APPLICANT : Motorola Mobility LLC

EQUIPMENT : Mobile Cellular Phone

BRAND NAME : Motorola

MODEL NAME 1 XT1922-5, XT1922-4

FCCID : IHDT56XB5

STANDARD : FCC 47 CFR Part 2, 22(H), 24(E), 27(L)

CLASSIFICATION : PCS Licensed Transmitter Held to Ear (PCE)

The product was received on Dec. 05, 2017 and testing was completed on Dec. 09, 2017. We,
Sporton International (Kunshan) Inc., would like to declare that the tested sample has been
evaluated in accordance with the test procedures given in ANSI/TIA-603-E and has been in
compliance with the applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International (Kunshan) Inc., the test report shall not be reproduced

except in full.
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Sporton International (Kunshan) Inc.
No.3-2 Ping-Xiang Rd, Kunshan Development Zone Kunshan City Jiangsu Province 215335

China
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Rep?rt FCC Rule Description Limit Result Remark
Section

Conducted Output .
§2.1046 Power Reporting Only PASS -
§22.913(a)2) | Crective Radiated <7 Watts PASS -
Power
3.4
Equivalent Isotropic
§24.232(c) Radiated Power < 2 Watts PASS -
§27.50(d)(4) Equivalent Isotropic <1 Watts PASS i
’ Radiated Power
3.5 §24.232(d) Peak-to-Average <13dB PASS -
Ratio
§2.1049
§22.917(b) . . .
3.6 §24.238(b) Occupied Bandwidth Reporting Only PASS
§27.53(g)
§2.1051
§22.917(a) Band Edge
3.7 §24.238(a) Measurement < 43+10log10(P[Watts]) | PASS
§27.53(h)
§2.1051
§22.917(a) o
3.8 §24.238(a) Conducted Emission | < 43+10log10(P[Watts]) | PASS
§27.53(h)
§2.1055
§22.355 Frequency Stability | ~ 2 PPm for Part 22H
3.9 for Temperature & PASS -
§2.1055 Voltage o .
§24.235 Within Authorized Band
§2.1053 -
. Under limit
44 §22.917(a) Field Strength of 1 _ 4, 1010g10(P[Wiatts]) | PASS | 27.30 dB at
§24.238(a) Spurious Radiation 3759.00 MHz
§27.53(h) )
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1 General Description
1.1 Applicant

Motorola Mobility LLC
222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.2 Manufacturer
Motorola Mobility LLC

222 W,Merchandise Mart Plaza, Chicago IL 60654 USA

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment Mobile Cellular Phone
Brand Name Motorola

Model Name XT1922-5, XT1922-4
FCCID IHDT56XB5

GSM/GPRS/EGPRS/WCDMA/HSPA/DC-HSDPA/
HSPA+(16QAM uplink is not supported)/LTE/

EUT supports Radios application WLAN 2.4GHz 802.11b/g/n HT20/

Bluetooth v3.0 + EDR/ Bluetooth v 4.0 LE/
Bluetooth v4.1 LE/ Bluetooth v4.2 LE/

Conducted: 3591842090038738/351842090038746
Radiation: 351842090040031/351842090040049
HW Version DVT1B

fastboot_aljeter_oem_userdebug_8.0.0_OPP27.38 1080 _in

IMEI Code

SW Version tcfg-test-keys
EUT Stage Identical Prototype
Remark:

1. The above EUT's information was declared by manufacturer. Please refer to the specifications or
user's manual for more detailed description.

2. There are two types of EUT, the only difference between two samples is SIM slot: sample 1(Model:
XT1922-5) is dual SIM slot, sample 2(Model: XT1922-4) is single SIM slot. Based on the similarity
between two samples, we only choose sample 1 to perform RF test.
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1.4 Product Specification of Equipment Under Test

Standards-related Product Specification

Tx Frequency

GSM/GPRS/EDGE:

850: 824.2 MHz ~ 848.8 MHz
1900: 1850.2 MHz ~ 1909.8MHz
WCDMA:

BandV: 826.4 MHz ~ 846.6 MHz
Band Il:  1852.4 MHz ~ 1907.6 MHz
Band IV: 1712.4 MHz ~ 1752.6 MHz

Rx Frequency

GSM/GPRS/EDGE:

850: 869.2 MHz ~ 893.8 MHz
1900: 1930.2 MHz ~ 1989.8 MHz
WCDMA:

BandV: 871.4 MHz ~ 891.6 MHz
Band Il:  1932.4 MHz ~ 1987.6 MHz
Band IV: 2112.4 MHz ~ 2152.6 MHz

Maximum Output Power to Antenna

GSM/GPRS/EDGE:
850: 32.80 dBm
1900: 30.03 dBm
WCDMA:

BandV: 23.22 dBm
Band Il:  23.20 dBm
Band IV: 22.99 dBm

Antenna Type

LDS Antenna

Antenna Gain

Cellular Band: -3.05 dBi
PCS Band: 2.1 dBi
AWS Band: 2.04 dBi

Type of Modulation

GSM: GMSK
GPRS: GMSK
EDGE: GMSK / 8PSK

WCDMA: BPSK (Uplink)

HSDPA/DC-HSDPA : QPSK (Uplink)
HSUPA: QPSK (Uplink)
DC-HSDPA : 64QAM

HSPA+ : 16QAM (uplink is not supported)
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1.5 Specification of Accessory

Specification of Accessory

AC Adapter 1(US)

Brand Name

Motorola (Salom)

Model Name

SC-22 SPN5970A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(EU)

Brand Name

Motorola (Salom)

[Model Name|SC-23 SPN5971A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(UK)

Brand Name

Motorola (Salom)

[Model Name|SC-24 SPN5972A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(IN)

Brand Name

Motorola (Salom)

[Model Name|SC-25 SPN5973A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(AU)

Brand Name

Motorola (Salom)

[Model Name|SC-26 SPN5974A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(AR)

Brand Name

Motorola (Salom)

Model Name

SC-27 SPN5975A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(BR)

Brand Name

Motorola (Salom)

[Model Name|SC-28 SPN5976A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 1(BR)

Brand Name

Motorola (Salom)

[Model Name|SC-28 SPN5997A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(US)

Brand Name

Motorola (Chenyang) |Model Name|SC-22 SPN5993A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(EU)

Brand Name

Motorola (Chenyang)

Model Name

SC-23 SPN5989A

Power Rating

I/P: 100-240 Vac, 500m

A, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(UK)

Brand Name

Motorola (Chenyang)

Model Name

SC-24 SPN5990A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(IN)

Brand Name

Motorola (Chenyang) |Model Name|SC-25 SPN5991A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(AU)

Brand Name

Motorola (Chenyang) |Model Name|SC-26 SPN5988A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA

AC Adapter 2(AR)

Brand Name

Motorola (Chenyang) |Model Name|SC-27 SPN5992A

Power Rating

I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9Vdc,1600mA or 12Vdc,1200mA
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Brand Name

Motorola (Cliptech)

|Mode| Name [SC-28 SPN5998A

AC Adapter 3(BR) Power Ratin I/P: 100-240 Vac, 500mA, O/P: 5Vdc,3000mA or
9 9Vdc,1600mA or 12Vdc,1200mA
B Brand Name Lenovo (SCUD) Model Name |BL270
atte
v Power Rating 3.85/4.4\/dc,4000mAh (Type Li-ion
Motorola(NEW
Brand Name Model Name [NLD-EM307E-02SF
Earphone LEADER)
Signal Line Type (1.2 meter, non-shielded cable, without ferrite core
Brand Name Motorola (Saibao) |Mode| Name |SLQ-AQ77A
USB Cable

Signal Line Type

1.0 meter, shielded cable, without ferrite core

1.6 Modification of EUT
No modifications are made to the EUT during all test items.
1.7 Maximum ERP/EIRP Power, Frequency Tolerance, and Emission
Designator
Maximum | Frequency
Type of Emission
FCC Rule System ERP/EIRP | Tolerance
Modulation Designator
(W) (ppm)
Part 22H GSM850 GSM GMSK 0.5754 0.0203 ppm | 242KGXW
Part 22H GSM850 EDGE class 8 8PSK 0.1384 0.0275 ppm | 246KG7W
Part 22H | WCDMA Band V RMC 12.2Kbps BPSK 0.0634 0.0359 ppm | 4M12F9W
Part 24E GSM1900 GSM GMSK 1.6331 0.0133 ppm | 244KGXW
Part 24E GSM1900 EDGE class 8 8PSK 0.6180 0.0181 ppm | 248KG7W
Part 24E | WCDMA Band Il RMC 12.2Kbps BPSK 0.3388 0.0165 ppm | 4M12F9W
Part 27L | WCDMA Band IV RMC 12.2Kbps BPSK 0.3184 0.0150 ppm | 4M13F9W
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1.8 Testing Location

Sporton International (Kunshan) Inc. is accredited to ISO 17025 by National Voluntary Laboratory
Accreditation Program (NVLAP code: 600155-0) and the FCC designation No. is CN5013.

Test Site Sporton International (Kunshan) Inc.

Test Site Location

No.3-2 Ping-Xiang Rd, Kunshan Development Zone Kunshan City Jiangsu
Province 215335 China

TEL: +86-512-57900158
FAX: +86-512-57900958

Test Site No.

Sporton Site No.

FCC Test Firm Registration No.

THO1-KS

03CHO03-KS

630927

Note: The test site complies with ANSI C63.4 2014 requirement.

1.9 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

+ 47 CFR Part 2, 22(H), 24(E), 27(L)

’ ANSI/TIA-603-E

‘ FCC KDB 971168 D01 Power Meas. License Digital Systems v03

’ FCC KDB 412172 D01 Determining ERP and EIRP v01r01

Remark:

1.  All test items were verified and recorded according to the standards and without any deviation

during the test.

2. This EUT has also been tested and complied with the requirements of FCC Part 15, Subpart B,

recorded in a separate test report.

Sporton International (Kunshan) Inc.
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Test Configuration of Equipment Under Test
21 Test Mode

Antenna port conducted and radiated test items were performed according to KDB 971168 D01 Power
Meas. License Digital Systems v03 with maximum output power.

Radiated measurements were performed with rotating EUT in different three orthogonal test planes to
find the maximum emission.

Radiated emissions were investigated as following frequency range:

1. 30 MHz to 10th harmonic for GSM850 and WCDMA Band V.

2. 30 MHz to 10th harmonic for WCDMA Band IV.

3. 30 MHz to 10th harmonic for GSM1900 and WCDMA Band IlI.

All modes and data rates and positions were investigated.

Test modes are chosen to be reported as the worst case configuration below:

Test Modes
Band Radiated TCs Conducted TCs
B GSM Link B GSM Link
GSM 850
B EDGE class 8 Link B EDGE class 8 Link
B GSM Link B GSM Link
GSM 1900
B EDGE class 8 Link B EDGE class 8 Link
WCDMA BandV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band Il | ® RMC 12.2Kbps Link B RMC 12.2Kbps Link
WCDMA Band IV | @ RMC 12.2Kbps Link B RMC 12.2Kbps Link
Sporton International (Kunshan) Inc. Page Number : 10 of 23
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2.2 Connection Diagram of Test System

For 22H, 24E

120 Vac / 60 Hz

EUT(Adapter)

EUT(USB Cable)

Dipole Antenna
()

EUT(Earphone)

System Simulator

For 27L

Dipole Antenna

@ ()

EUT
e
1=
System Simulator
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2.3 Support Unit used in test configuration

Item [Equipment Trade Name |Model No. |FCCID Data Cable Power Cord
1. System Simulator |R&S CMU 200 N/A N/A Unshielded, 1.8 m
2. DC Power Supply |GW INSTEK [GPS-3030D |N/A N/A Unshielded, 1.8 m

2.4 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between RF conducted output port and spectrum analyzer. With the offset compensation, the spectrum

analyzer reading level will be exactly the RF output level.

The spectrum analyzer offset is derived from RF cable loss and attenuator factor.
Offset = RF cable loss + attenuator factor.

The following shows an offset computation example with RF cable loss 5.1 dB and a 10dB attenuator.

Example :
Offset(dB) = RF cable loss(dB) + attenuator factor(dB).
=5.1+10=15.1 (dB)
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3 Conducted Test Result
3.1 Measuring Instruments

See list of measuring instruments of this test report.

3.2 Test Setup
3.2.1 Conducted Output Power

o |

System Simulator EUT

3.2.2 Peak-to-Average Ratio, Occupied Bandwidth, Conducted Band-Edge and
Conducted Spurious Emission

Power Divider
System Simulator - 0

EUT

Lelas

Spectrum Analyzer

3.2.3 Frequency Stability

System Simulator

Thermal Chamber

3.3 Test Result of Conducted Test

Please refer to Appendix A.
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3.4 Conducted Output Power and ERP/EIRP

3.4.1

Description of the Conducted Output Power and ERP/EIRP

A system simulator was used to establish communication with the EUT. Its parameters were set to
enforce EUT transmitting at the maximum power. The measured power in the radio frequency on the
transmitter output terminals shall be reported.

The ERP of mobile transmitters must not exceed 7 Watts for GSM850 and WCDMA Band V.

The EIRP of mobile transmitters must not exceed 2 Watts for GSM1900 and WCDMA Band II.

The EIRP of mobile transmitters must not exceed 1 Watts for WCDMA Band IV.

According to KDB 412172 D01 Power Approach,

EIRP = Pt + Gy — L¢, ERP = EIRP -2.15, where

P+ = transmitter output power in dBm

Gt = gain of the transmitting antenna in dBi

Lc = signal attenuation in the connecting cable between the transmitter and antenna in dB

3.4.2 Test Procedures

1 The transmitter output port was connected to the system simulator.

2 Set EUT at maximum power through system simulator.

3. Select lowest, middle, and highest channels for each band and different modulation.

4 Measure the maximum burst average power for GSM and maximum average power for other

modulation signal.
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3.5 Peak-to-Average Ratio

3.5.1 Description of the PAR Measurement

The peak-to-average ratio (PAR) of the transmission may not exceed 13 dB.

3.5.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v03 Section 5.7.1.

2. The EUT was connected to spectrum analyzer and system simulator via a power divider.

3. Set EUT to transmit at maximum output power.

4. When the duty cycle is less than 98%, then signal gating will be implemented on the spectrum
analyzer by triggering from the system simulator.

5. Set the CCDF (Complementary Cumulative Distribution Function) option of the spectrum analyzer.

Record the maximum PAPR level associated with a probability of 0.1%.
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3.6 99% Occupied Bandwidth and 26dB Bandwidth Measurement

3.6.1

Description of 99% Occupied Bandwidth and 26dB Bandwidth Measurement

The occupied bandwidth is the width of a frequency band such that, below the lower and above the
upper frequency limits, the mean powers emitted are each equal to a specified percentage 0.5% of

the total mean transmitted power.

The 26 dB emission bandwidth is defined as the frequency range between two points, one above and
one below the carrier frequency, at which the spectral density of the emission is attenuated 26 dB
below the maximum in-band spectral density of the modulated signal. Spectral density (power per unit
bandwidth) is to be measured with a detector of resolution bandwidth equal to approximately 1.0% of

the emission bandwidth.

3.6.2 Test Procedures

The testing follows FCC KDB 971168 v03 Section 4.2.

The EUT was connected to spectrum analyzer and system simulator via a power divider.

The spectrum analyzer center frequency is set to the nominal EUT channel center frequency.
The span range for the spectrum analyzer shall be between two and five times the anticipated
OBW.

The nominal resolution bandwidth (RBW) shall be in the range of 1 to 5 % of the anticipated
OBW, and the VBW shall be at least 3 times the RBW.

Set the detection mode to peak, and the trace mode to max hold.

Determine the reference value: Set the EUT to transmit a modulated signal. Allow the trace to
stabilize. Set the spectrum analyzer marker to the highest level of the displayed trace.

(this is the reference value)

Determine the “-26 dB down amplitude” as equal to (Reference Value — X).

Place two markers, one at the lowest and the other at the highest frequency of the envelope of
the spectral display such that each marker is at or slightly below the “-X dB down amplitude”
determined in step 6. If a marker is below this “-X dB down amplitude” value it shall be placed
as close as possible to this value. The OBW is the positive frequency difference between the
two markers.

Use the 99 % power bandwidth function of the spectrum analyzer and report the measured
bandwidth.
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3.7 Conducted Band Edge

3.7.1 Description of Conducted Band Edge Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower

than the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.

3.7.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v03 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and attenuator.
The path loss was compensated to the results for each measurement.
4. The band edges of low and high channels for the highest RF powers were measured.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
6. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
=P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.8 Conducted Spurious Emission

3.8.1 Description of Conducted Spurious Emission Measurement

The power of any emission outside of the authorized operating frequency ranges must be lower than
the transmitter power (P) by a factor of at least 43 + 10 log (P) dB.
It is measured by means of a calibrated spectrum analyzer and scanned from 30 MHz up to a

frequency including its 10™ harmonic.

3.8.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v03 Section 6.0.
2. The EUT was connected to the spectrum analyzer and system simulator via a power divider.
3. The RF output of EUT was connected to the spectrum analyzer by an RF cable and
attenuator. The path loss was compensated to the results for each measurement.
4. The middle channel for the highest RF power within the transmitting frequency was
measured.
5. The conducted spurious emission for the whole frequency range was taken.
The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.
7. The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)
= P(W) - [43 + 10log(P)] (dB)
=[30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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3.9 Frequency Stability

3.9.1 Description of Frequency Stability Measurement

The frequency stability shall be measured by variation of ambient temperature and variation of

primary supply voltage to ensure that the fundamental emission stays within the authorized frequency

block. The frequency stability of the transmitter shall be maintained within £0.00025% (+2.5ppm) of

the center frequency.

3.9.2 Test Procedures for Temperature Variation

The testing follows FCC KDB 971168 D01 v03 Section 9.0.

The EUT was set up in the thermal chamber and connected with the system simulator.
With power OFF, the temperature was decreased to -30°C and the EUT was stabilized
before testing. Power was applied and the maximum change in frequency was recorded
within one minute.

With power OFF, the temperature was raised in 10°C steps up to 50°C. The EUT was
stabilized at each step for at least half an hour. Power was applied and the maximum
frequency change was recorded within one minute.

3.9.3 Test Procedures for Voltage Variation

1. The testing follows FCC KDB 971168 D01 v03 Section 9.0.
2. The EUT was placed in a temperature chamber at 20+5° C and connected with the system
simulator.
3. The power supply voltage to the EUT was varied from 85% to 115% of the nominal value
measured at the input to the EUT.
4. The variation in frequency was measured for the worst case.
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4 Radiated Test Iltems
4.1 Measuring Instruments

See list of measuring instruments of this test report.

4.2 Test Setup
4.2.1 For radiated test from 30MHz to 1GHz

R Antenna

Ant. feed
point

Metal Full Soldered Ground Plane

|
=0 oo _— -

L__| L_|
System Simulator

4.2.2 For radiated test above 1GHz

Metal Full Soldered Ground Plane

=2

Spectrum Analyzer [ Receiver

L] L]
System Simulator

4.3 Test Result of Radiated Test

Please refer to Appendix B.
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4.4 Field Strength of Spurious Radiation Measurement

4.4.1 Description of Field Strength of Spurious Radiated Measurement

The power of any emission outside of the authorized operating frequency ranges must be attenuated
below the transmitter power (P) by a factor of at least 43 + 10 log (P) dB. The spectrum is scanned

from 30 MHz up to a frequency including its 10th harmonic.

4.4.2 Test Procedures

1. The testing follows FCC KDB 971168 D01 v03 Section 5.8 and ANSI/TIA-603-E Section 2.2.12.

2. The EUT was placed on a rotatable wooden table 0.8 meters for frequency below 1GHz and
1.5 meter for frequency above 1GHz above the ground.

3. The EUT was set 3 meters from the receiving antenna, which was mounted on the antenna
tower.

4. The table was rotated 360 degrees to determine the position of the highest spurious emission.

5. The height of the receiving antenna is varied between one meter and four meters to search for
the maximum spurious emission for both horizontal and vertical polarizations.

6. Make the measurement with the spectrum analyzer's RBW = 1MHz, VBW = 3MHz, taking
record of maximum spurious emission.

7. A horn antenna was substituted in place of the EUT and was driven by a signal generator.

8. Tune the output power of signal generator to the same emission level with EUT maximum
spurious emission.

9. Taking the record of output power at antenna port.

10. Repeat step 7 to step 8 for another polarization.

11.EIRP (dBm) = S.G. Power — Tx Cable Loss + Tx Antenna Gain

12.ERP (dBm) = EIRP - 2.15

13.The RF fundamental frequency should be excluded against the limit line in the operating
frequency band.

14.The limit line is derived from 43 + 10log(P) dB below the transmitter power P(Watts)

= P(W) - [43 + 10log(P)] (dB)
= [30 + 10log(P)] (dBm) - [43 + 10log(P)] (dB)

=-13dBm.
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5 List of Measuring Equipment

. . Calibration
Instrument | Manufacturer |Model No.| Serial No. | Characteristics Date Test Date Due Date Remark
Spect Conducted
pecirum R&S FSV40 101040 10Hz~40GHz | Aug. 08, 2017 | Dec. 06, 2017 | Aug. 07, 2018 | oo u®®
Analyzer (THO1-KS)
Radio
communication Anritsu MT8820C | 6201300652 | 2C/3C/LTE_Tull 14,1 08,2017 | Dec. 06, 2017 | Aug. 07, 2018 | Conducted
band (THO1-KS)
analyzer
Thermal TenBilion | TTC-B3S | TBN-060502 | -40~+150°C | Oct. 12,2017 | Dec. 06, 2017 | Oct. 11, 2018 | Conducted
Chamber (THO1-KS)
EXA Spectrum Keysight NOO10A |MY55150244| 10Hz~44GHz | Apr. 18,2017 | Dec. 09, 2017 | Apr. 17,2018 | _adiation
| Z~ VA . . .
Analyzer ysig pr- 18, ' pr- A7 (03CH03-KS)
Bilog Antenna TeseQ CBL6112D | 35406 25MHZz~2GHz | Apr. 22, 2017 | Dec. 09,2017 | Apr. 21, 2018 | _2diation
| z~. V4 . . , . ,
9 pr. 22, P (03CH03-KS)
Horn Ant Schwarzbeck | PEHA9120 | 10001356 | 1GHz~18GHz | Apr. 22, 2017 | Dec. 09, 2017 | Apr. 21, 2018 | _2diation
orn Antenna chwarzpec D - z z pr. y ecC. y pr. y (O3CH03-KS)
Radiation
SHF-EHF Hom | Schwarzbeck | BBHA9170 |BBHA170249| 15GHz~40GHz | Feb. 15,2017 | Dec. 09, 2017 | Feb. 14,2018 | (o 2nc Sl
1MHz~1000MHz / Radiation
Amplifier com-power PA-103A 161069
plifi pow S Apr. 18, 2017 | Dec. 09, 2017 | Apr. 17, 2018 | (o ch e
high gain AMF-7D-00 Radiation
Anpiirer MITEQ 101800-30- 2025783 | 1GHz~18GHz | Apr. 18,2017 | Dec.09, 2017 | Apr. 17,2018 | (oo e
. . Radiation
Amplifier Agilent 84498 | 3008A02370 | 1GHz~26.5GHz | Oct. 12, 2017 | Dec. 09, 2017 | Oct. 11, 2018 (03CH03-KS)
AC Power ch 61601 | F104090004 N/A NCR Dec. 09, 2017 NCR Radiation
Source roma ec. 99 (03CHO3-KS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360d NCR Dec. 09, 2017 NCR Radiation
egree ec. L9, (03CH03-KS)
Antenna Mast ChamPro | EM 1000-A | 060762-A 1 m~4 NCR Dec. 09 2017 NCR Radiation
m=&m ec. L5 (03CH03-KS)

NCR: No Calibration Required

Sporton International (Kunshan) Inc.
TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XB5

Page Number

122 0f 23

Report Issued Date : Jan. 09, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




«aanas. FCC RF Test Report Report No. : FG7D0507A

6 Uncertainty of Evaluation

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of 2.8dB
Confidence of 95% (U = 2Uc(y)) )
Uncertainty of Radiated Emission Measurement (1 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 3.3dB
Confidence of 95% (U = 2Uc(y)) )
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Appendix A. Test Results of Conducted Test

Conducted Output Power(Average power)

Conducted Power (*Unit: dBm)

Band GSM850 GSM1900
Channel 128 189 251 512 661 810

Frequency 824.2 836.4 848.8 1850.2 1880.0 1909.8
GSM 32.80 32.78 32.67 29.79 29.91 30.03
GPRS class 8 32.78 32.77 32.65 29.78 29.90 30.02
GPRS class 10 29.31 29.37 29.21 27.14 27.21 27.33
GPRS class 11 27.31 27.32 27.40 25.04 25.03 25.27
GPRS class 12 25.96 25.92 25.78 23.77 23.68 23.95
EGPRS class 8 26.61 26.51 26.37 25.81 25.81 25.79
EGPRS class 10 26.47 26.37 26.26 25.68 25.75 25.74
EGPRS class 11 2510 24.91 2476 24.64 24.69 24.69
EGPRS class 12 23.57 23.42 23.16 23.33 23.37 23.34

Conducted Power (*Unit: dBm)

Band WCDMA Band V WCDMA Band I WCDMA Band IV
Channel 4132 | 4182 | 4233 | 9262 | 9400 | 9538 | 1312 | 1413 | 1513
Frequency 826.4 | 836.4 | 846.6 | 1852.4 | 1880 | 1907.6 | 1712.4 | 1732.6 | 1752.6

AMR 12.2Kbps 2310 | 23.20 | 23.02 | 23.04 | 23.14 | 23.18 | 22.97 | 22.98 | 22.93

RMC 12.2Kbps 23.11 | 23.22 | 23.04 | 23.06 | 23.15 | 23.20 | 22.98 | 22.99 | 22.95

HSDPA Subtest-1 | 21.71 | 21.76 | 21.62 | 21.71 | 21.83 | 21.92 | 21.75 | 21.76 | 21.71

HSDPA Subtest-2 | 21.81 | 21.91 | 21.73 | 21.73 | 21.90 | 21.92 | 21.81 | 21.79 | 21.77

HSDPA Subtest-3 | 21.29 | 21.40 | 21.23 | 21.23 | 21.40 | 2143 | 21.31 | 21.23 | 21.27

HSDPA Subtest-4 | 21.28 | 21.40 | 2112 | 21.23 | 21.40 | 2143 | 21.31 | 21.21 | 21.27

DC-HSDPA Subtest-1| 21.67 | 21.71 | 21.59 | 21.69 | 21.78 | 21.81 | 21.69 | 21.65 | 21.59

DC-HSDPA Subtest-2| 21.66 | 21.76 | 21.58 | 21.65 | 21.70 | 21.85 | 21.67 | 21.70 | 21.58

DC-HSDPA Subtest-3| 21.61 | 21.36 | 21.52 | 21.66 | 21.65 | 21.69 | 21.39 | 21.59 | 21.63

DC-HSDPA Subtest-4| 21.29 | 21.35 | 21.59 | 21.64 | 21.59 | 21.84 | 21.64 | 21.64 | 21.64

HSUPA Subtest-1 | 21.78 | 21.40 | 21.50 | 21.33 | 21.29 | 21.50 | 21.27 | 21.36 | 21.64

HSUPA Subtest-2 | 20.33 | 20.76 | 20.28 | 20.82 | 20.68 | 20.80 | 20.80 | 20.79 | 20.60

HSUPA Subtest-3 | 20.54 | 20.87 | 20.48 | 20.83 | 20.38 | 20.63 | 20.46 | 20.44 | 20.39

HSUPA Subtest-4 | 20.62 | 20.74 | 20.47 | 20.81 | 20.98 | 20.93 | 20.80 | 20.79 | 20.61

HSUPA Subtest-5 | 21.70 | 21.80 | 21.60 | 21.70 | 21.90 | 22.00 | 21.70 | 21.80 | 21.80
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ERP/EIRP
GSM850 (GT - LC= -3.05 dBi)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 32.80 32.78 32.67
Conducted Power (Watts) 1.9055 1.8967 1.8493
ERP(dBm) 27.60 27.58 27.47
ERP(Watts) 0.5754 0.5728 0.5585
EDGE850 (Gt - Lc=-3.05dBi)
128 189 251
Channel
(Low) (Mid) (High)
Frequency
824.2 836.4 848.8
(MHz)
Conducted Power (dBm) 26.61 26.51 26.37
Conducted Power (Watts) 0.4581 0.4477 0.4335
ERP(dBm) 21.41 21.31 2117
ERP(Watts) 0.1384 0.1352 0.1309
Page Number 1 A2 of A31

Report Issued Date : Jan. 09, 2018

Report Version

: Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2




wanias. FCC RF Test Report

Report No. : FG7D0507A

GSM1900 (GT - LC= 2.10dBi)

512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 29.79 29.91 30.03
Conducted Power (Watts) 0.9528 0.9795 1.0069

EIRP(dBm) 31.89 32.01 32.13
EIRP(Watts) 1.5453 1.5885 1.6331

EDGE1900 (Gt - Lc= 2.10dBi)
512 661 810
Channel
(Low) (Mid) (High)
Frequency
1850.2 1880 1909.8
(MHz)

Conducted Power (dBm) 25.81 25.81 25.79
Conducted Power (Watts) 0.3811 0.3811 0.3793

EIRP(dBm) 27.91 27.91 27.89
EIRP(Watts) 0.6180 0.6180 0.6152
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WCDMA Band V (Gt - Lc= -3.05dBi)

4132 4182 4233
Channel
(Low) (Mid) (High)
Frequency
826.4 836.4 846.6
(MHz)
Conducted Power (dBm) 23.11 23.22 23.04
Conducted Power (Watts) 0.2046 0.2099 0.2014
ERP(dBm) 17.91 18.02 17.84
ERP(Watts) 0.0618 0.0634 0.0608
WCDMA Band Il (Gt - Lc= 2.10dBi)
9262 9400 9538
Channel
(Low) (Mid) (High)
Frequency
1852.4 1880 1907.6
(MHz)
Conducted Power (dBm) 23.06 23.15 23.20
Conducted Power (Watts) 0.2023 0.2065 0.2089
EIRP(dBm) 25.16 25.25 25.30
EIRP(Watts) 0.3281 0.3350 0.3388
WCDMA Band IV (Gt - Lc= 2.04dBi)
1312 1413 1513
Channel
(Low) (Mid) (High)
Frequency
1712.4 1732.6 1752.6
(MHz)
Conducted Power (dBm) 22.98 22.99 22.95
Conducted Power (Watts) 0.1986 0.1991 0.1972
EIRP(dBm) 25.02 25.03 24.99
EIRP(Watts) 0.3177 0.3184 0.3155
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Peak-to-Average Ratio

Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XB5

Mode GSM850 Limit: 13dB

Mod. GPRS class 8 EDGE class 8 Result
Lowest CH 0.14 0.20
Middle CH 0.14 0.12 PASS
Highest CH 0.12 0.14

Mode GSM1900 Limit: 13dB

Mod. GPRS class 8 EDGE class 8 Result
Lowest CH 0.12 0.17
Middle CH 0.12 0.17 PASS
Highest CH 0.12 0.20

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV Limit: 13dB

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps Result
Lowest CH 3.04 3.13 3.04
Middle CH 3.16 3.04 3.13 PASS
Highest CH 3.10 2.99 3.07
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GSM850 (GSM)

GSM850 (EDGE class 8)
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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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GSM850 (GSM)

GSM850 (EDGE class 8)
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GSM1900 (GSM)

GSM1900 (EDGE class 8)
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Occupied Bandwidth
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Report Version

Mode GSM850

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.241 0.243
Middle CH 0.241 0.246
Highest CH 0.242 0.244

Mode GSM1900

Mod. GPRS class 8 EDGE class 8
Lowest CH 0.242 0.245
Middle CH 0.244 0.246
Highest CH 0.243 0.248

Mode WCDMA Band V WCDMA Band Il WCDMA Band IV

Mod. RMC 12.2Kbps RMC 12.2Kbps RMC 12.2Kbps
Lowest CH 412 412 413
Middle CH 412 412 412
Highest CH 412 412 412

Page Number 1 A15 of A31

: Rev. 01



FCC RF Test Report

GFORTON LAG,

Report No. : FG7D0507A

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Spectrurm

HBW 10 kHE

Ruf Lownl 34430 dbm  Offset 1940 0B

Spectrurm

s et

Rl Lavel 3440 gbm
3048 8WT

144008 RBW 10 kHz

1808 Uk & VEW W1kHT  Mode duto FET

Cain: B DEC N7 19357

Atr Bl BWT  IB0E T e VBW 30 kHT  Mode Auto FET At
1P Maw 1P Man
s > 3001 e I EITR)
_— — - ...d.. -
a o -
/ i |
-10 ey s ST L 10 @ . 4
=} =] = =
0 = 7 =
i il i 2 i L
O = 0.2 =
50 g =0
€0 o €0
|oF 8743 M. W pits Bgran 1.0 MHz | | oF 8747 v 11 pis Bpran 10 MHZ
[ Markor [ Marker
Typa | Rof | Tec | H-walue | ¥walue | Function | Function Result | Typa | ot | Trc | Hovalug | ¥walue | Function | Fumction Result |
[ 70 70,43 dB 1 E24.107 MHz 24 G5 dEr
T i 1507 dBm Gre e 340, FEUALTEY ki T i 79131 MHz 5 40 dB Gice e 347, TETIAITET ki
T2 1 1537 g8y T2 1 71876 MHz 9. 70 gBm
b6 T e X [

Cain: 8 0EQ JNT 178210

Middle Channel

Middle Channel

e ADECINT 1FE2E0

Ruf Lewel 34 40 dBm  Offset 14 a8 RBW 10 kHe fouf Level 34 40 dBm  Offset | 18 RBW 10 kHe
At M BWT  EEE T w YAW 30 kM7 Mode auio FET At Ml BWT  § 6 @ VAW W0 kHZ  Modw auto FET
1P Maw 1P Maw
30 din s 1L 30 din ot oy Ll
=41 m
20 i .. I“.I..‘” E 20 i = T xE .
. 9|
10 dé - - 10 dé .
0 et — - U e — '.’.
b
-1 e . -100 { T
-20 o8 -20 o8 =
30 ey 30 ey
Y -y N
- 0 o5 —~
5
-0 -0
GF B35, Mz 10411 pis Span 1.0 MHz GF B35, Mz 10411 pis Span 1.0 MHz
Markur Markur
Type | ot | 1 | H vl | ¥ -wmlie | Function | Famction fosult | Type | ot | 1 | - | ¥ -wale | Function | Fumction Rosult I
M 1] CEXH 30,45 dem | T M 1] 24,40 dem | T
1 1 10,89 dém ace Bw 240 750240750 kHE T1 1 917 dém ace Bw P45, 754245754 kHE
T2 1 10 45 tEm T2 1 9 47 tEm

Oatn: ADECINT 178280

Highest Channel

Highest Channel

Ruf Lowel 3440 dém  Offset 14 4008 RBW 10 kH:

ol Lowil 34 40 dam
a0

Offset 1440 0B RBW 10 hH:

SWT  IERE 5w VAW 30 kM7 Mode auto FET

Cate: OEC T 1002

At M BWT  EEE T w YAW 30 kM7 Mode auio FET At
1P Maw 1P Maw
a0 dir mcpamcneafh ¥ 11 21 a0 d oy Ll
e e 5 : ¢
20 i L 20 db i N cr By 41
7 . 1
/ i
tn 10
%
0 - L. 0 —r - L
-0 e - 1= -1 e - T
/g | e, b
20 o8 20 o8 T
J
30 ey 30 ey
o S
S ) — -0 T =
5 5
-0 -0
CF B4i,8 MHz 10411 pis fipan 1.0 M CF B4i,8 MHz 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | Hvalun | ¥-walue | Function | Famction fosult | Type | ot | 1 | Mol | Y-walue | Function | Fumction Rosult I
M 1] 43,5879 MHz 30,39 6em | T ™ 1] 2415 dem | T
1 1 10,71 dém Jce Bw 241 758241755 kHz 1 1 10.13 dém Jce Bw 243750243750 kHZ
T2 1 16 48 gEm T2 1 10,39 dEm

Cmte: B DECINT 175308
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Cain: B DEC AT 120

Cain: B DEC 3017 1830453

Spectrum
Raf Lavel 35,00 gbm  Odiset 15, i HBW 10 kHE Ruf Lovel 35.00 dbm  Offset 15, JE - HEBW 10 kH2
Atr Ml BWT  IBOE T @ VBW 30 kHT  Mode Auto FET Atr ol BWT B0t e VBW B0 EHT  Mode Auto FET
1P Maw 1P Maw
| EITE] . =l
an — an
_ = | « "
= - 20 da
E g S
w
a a E
10 o —— B I S i 10 o —— | _ - - | i
20 oy  — — 20 oy S ¥ - —_— A -
30 B 30 B
e e P, .
41 it 41 it
&0 qen &0 e
CF 16507 GHa W pits Bgran 1.0 MHz | CF 16507 GHa T gt Bgran 1.0 MHz |
[ Markor [ Markor
Typa | Rof | Tec | Hovalug | ¥walue | Function | Function Result | Typa | Rof | Tec | Hovalus Y-value | Function | Function Result |
[ I L BE0Z7 GHZ 78 05 [ I L BE0303 7514 tEn
T i 7 13,44 By Gre e 341 TSB54 1754 kHa T i 1,8500 Gre e 344 TEEZ44TEE kHa
T2 1 a X 3 13 66 dBey T3 1 1. AS0II2EA
b6 ] [ b6 [

Middle Channel

Middle Channel

Ruf Lowel 3500 dém  Offset 15 1008 RBW 10 kH:

ol Lowel 3500 dam
AL o

Offset 15 1008 RBW 10 hH:

SWT  IEEE 5w VAW 30 kM7 Mode auto FET

Cmte: BOECINT 1IN

Cmte B OECTNT 123128

At M 8 BWT  IEERE T = YAW 30 kM7 Mode auio FET
1P Maw 1P Maw
= M) § TR
Bl e Bl
20 dhim - 20 dim .
10 10
0 mmn—t - — = | 0 e £ L%
30 g —t A T -0 ab ; A\
20 o8 20 o8
30 s 30 s
L 1 i
T — - 4
50 50
0 e 0 e
OF 14 GHr 10411 pis fipan 1.0 M OF 14 GHr 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | Hvalun | Yowalue | Function | Famction fosult | Type | ot | 1 | Hvalue | ¥owaloe | Function | Fumction Rosult I
M 1] 1 z 90 gem | T M 1] LBEolLs T
1 1 LBTISTALE GHz dEm ace Bw 243750243750 kHZ Tl 1 Jce Bw P45, 754245754 kHE
T2 1 1 BEDIF1ER GHT tEm T2 1

Highest Channel

Highest Channel

Offset 15 1008 RBW 10 hH:

RS F e VAW 30 kHz

ol Lowel 3500 dam

AL Wl EWT Modm s FET

ol Lowel 3500 dam
AL o

Offset 15 1008 RBW 10 hH:

SWT  IEEE 5w VAW 30 kM7 Mode auto FET

1P Maw 1P Maw
§ TR 2 ) O]
i sl [ e L9090z i . 1
4275 47
20 dim u-. L4 20 dlm i (X
0 —— 10 bl
0 e A . 0 e = =
10 oBm—t T e 10 g 5
20 o8 20 o8
30 s 30 s
EiL? men B s
50 50
0 e 0 e
TF 19098 GHz 10411 pis fipan 1.0 M TF 19098 GHz 10411 pis fipan 1.0 M
Markur Markur
Type | ot | 1 | Hvalun | Y-walue | Function | Famction fosult | Type | ot | 1 | Hvalun | Y-walue | Function | Fumction Rosult I
M 1] P T ™ 1] 1508 2106 dem | T
1 1 1.90G6TALE GHz ace Bw P40 757243757 kHE T1 1 19098 £.17 tém ace Bw 247 752247752 kHz
T2 1 1 90952088 GHT T2 1 190957388 GHT 7.29 dEm

Cmte: BOECI0NT 1234

Cmte: 6 DEC 01T 123208
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Spectrurm

EBW 100

Offset 1510 08

Cain: B DEC 3017 128038

Cain: B DEC 317 160878

Raf Lowel X100 dbm  Odfset 154008 EBW 100
Atr M 8WT 101t @ VBW 300 i Mode buio EET Att M SWT 18 jit & VEW 300 it
1P Maw 1P Maw
i EITHY] i | EITHY]
1 24 5 1
20 dim - et e T 1.1 LS00 1106 Mz 0 dlim -, r—— g, '
10 d & 10 d kS
0 cm— - 0 cm—
| | 1
10 o 10 o
20 o —t— — S 20 e — — — S
= " - ! ——
<o e . — Fl =t
=¥ b ——t- =¥ b ——t-
S0 e S0 e
50 mhm——t- 50 mhm——t-
|CF 8704 s W pits Span 10,0 Mtz | CF 18524 GHa W pits Span 10,0 Mtz |
[ Markor [ Markor
Typa | Rof | Tec | | ¥walue | Function | Function Result | Typa | Rof | Tec | Hovalug Yowalus | Function | Function Result |
[ 19 15 gare [ I 1 B51ES 19.03 gBr
T i 3 57 dBm Gre e & 115554116 M T i i 9,44 dEm Gre e & 115884116 Wk
T3 1 10.34 o8By T2 1 1 1010 g8y
b6 [ b6 [

Middle Channel

Middle Channel

e B OECINT 128113

Cmte 6 DEC 7017 190648

Specirur
Ruf Lol 20,00 dBm  Offsst 1440 0B RBW 100 itz Ruf Lowel 20,00 dBm  Offset 1510 0B RBW 100 iz
At W SWT 195 @ VAW J00 iMe  Mode Auo FET AfE W SWT 19 5 @ VAW J00 iMe  Mode Auo FET
1P Ma 1A Maw
CTHY] 1 1 CETHY]
" ETRERT iz "
il o = N T #1150 116 M| T B~ P R R
il 4 Y il —
/ f
a a
| ]
I |
10 o 110 ol
= S 20 Gl —t- i —
eV el e
=AlL
e e e L e e 40 e ———— —_— e e L e e
50 ien 50 ien
40 g 40 g
F B30+ Mz 2001 pts Sjran 10,0 MHz OF 14 GHr 3001 pts Sipar 100 MHE
Markur Markur
Type | ot | 1 | Hvalun | | Function | Famction fosult | Type | ot | 1 | Hvalun | ¥ -walie | Function | Fumction Rosult I
i 1] | i 1] 1 21 GHz 18.10 dem | |
1 1 Jce Bw & 115554110 MHT 1 1 0% cBm Jce Bw & 115554110 MHT
T3 1 it 1 10,00 tEm

Highest Channel

Highest Channel

Cate: BOECINT 12820

Cmte: B DECINT 1ROT

Sprectrun {= Sprectrun
Ruf Lol 20,00 dBm  Offsst 1440 0B RBW 100 itz Ruf Lowel 20,00 dBm  Offset 1510 0B RBW 100 iz
At W SWT 195 @ VAW J00 iMe  Mode Auo FET At W SWT 19 5 @ VAW J00 iMe  Mode Auo FET
1P Ma 1P Ma
ERTHT] ERTHT]
. e O R 4.1 15004116 Mbi . o -~ #1541 16 Mbi
- n
i il de
a : a -
i 7
I |
10 o 110 ol
# " ol L
- - 20 em—~- i A
= B
S — S S N U— I— —— w1 1 S S NN U— U S——
50 ien 50 ien
-40 den -40 den
CF 840,86 Mz 3001 pts Sipar 100 MHE GF 19078 GHz 3001 pts Sipar 100 MHE
Markur Markur
Type | ot | 1 | Hevalun | ¥ -wale | Function | Famction fosult | Type | ot | 1 | Hvalue | ¥ -walie | Function | Fumction Rosult I
i 1] 5 18.17 dem | [ 1] PETRET 19.16 d&m | |
1 1 3 2 wa1 cBm Jcc Ew & 115554110 MHT 1 1 L .00 tBm Jcc Ew & 115554110 MHT
T3 1 4B BETIN MHZ 10.10 dEm T3 1 1 909848 GHI .93 tEm
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

BT

offswt 15, 10 G

HBW 100 k-2
10 5 @ VBW 300 i52  Mode

Auin FET

=) pm—r

S0 e

&1 SR

GF 1.7174 GHz

1001 s

Span 10,0 MHz

[ Markor

Fumetion RBosull |

Typa | Rot | Tre | H-valus | ¥owalue | Function |
i 1 1 = 18 95 oBr
T 1 344 dBrn Gice e 4 1B SR iz
375 der

[

Middle Cha

nnel

Rurf Luswl 3000 dem

Offset 1510 o

REBW 100 i+

At 1 BWT 19 15 % VAW 300 ire  Mode Awia FET
17 Max
M)
i o - 11
- t o S
mn T
0 o
10 8
20
ST
40 g —t
0
&0 ge—
GF 1.7320 GHZ 1001 pis fipan 100 MHE
Markarr
Vype | Bof | Trc | ¥ -walue | Function | Fumction Rosult |
M 1 0 m
Tl 1 e B 4115884110 Mz
T3 1

Cte 6 DEC 71T 163820

Highest Channel

3
Rl Lewel 30.00 dém  Offset 1510 dB RBW 100 -
At 1 BWT 19 15 % VAW 300 ire  Mode Awia FET
17 Max
M) u
' | 173
= = Dl 15004
mn T
0 o
10 8
20 m—s
A
50wl
40 g —t
0
&0 ge—
GF 1.7520 GHZ 1001 pis fipan 100 MHE
Markarr
Vype | Bof | Trc | H-valus i sl | Function | Fumction Rosult |
Ml 1 1751771 Ghe
Tl 1 LT e B 4115884110 Mz
T3 1 17

Ctn 6 DEC 3T 18P0
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

Conducted Band Edge

Lowest Band Edge Highest Band Edge
Ref Level 30,00 dom  Offset 14 .40 08 Mode Auto Swasp wel 30.00 dBm  Offset 14.40 d8 Mode Auto Sweep
SGL Count 50/50 1t SO0/50
T T e LLTERE PAlE
IREOUS_LINE _ABS Pt o _prusl INE_ADBS PABS
[}
i ‘H_
.
1
i 1
30 dBm ‘H
40 HE i
- 500 dlm \ pe . r S
o | s T
60 diim—
0 Mz 2003 pls Stop 8245 Mz | | Gtart 548.5 sz 2003 pts Stop 855.0 MHz
| Spurious Emissions
| REW | Frequency | __Powerabs | aimit Ranguiow |  Rangeup | RBW | F | PowerAbs | avimit |
100,000 kHz | 22 Wiz -47.14 dém | 1 848,500 MAz B4, 000 MHz 10.000 kHz 4881587 WAz 22.89 dBm 11 d8
3,000 ki | 18,07 dém 849,000 MHz BE0, 000 Mz 3.000 kHz | 545.02295 Mz -18.81 dim -£.81 db
824,500 Mz 19.000 kHz 21.84 dBm BED.0DD MHz BEE, 000 MHz 100000 kHz BED.D3748 MHz -46.33 dim -33.33 b
T m—__
JL J
Dete: 6.0EC 2017 17:36:18 Dete 6DEC 2017 17:37 50
GSM850 (EDGE class 8)
Lowest Band Edge Highest Band Edge
Reflevel 30,00 dém  Offset 14.40 g8 Moda Auta Swaap Lovel 30.00 dBm Offset i4.40 68 Mode Auto Sweep
SGL Count 50/50 SGL Count 50/50
1 Max CER
Llenit ¢ .,\{ ] _""I-lm:: £k PARS
» P ARE 16 L INE_ADS NAR®
20 q“-_ INE _ARS A & p B N . Ak
10 dim fj \r 10 fiek
" { t \
o ol g8
I} ]I l
— = 1 G
A8, 1
I dBmt
t |h fo de L
30 dik i || .lu dém
It r i1
e ’! PrRTA
50 d e / 50 ol
| . -
610 i i ' 60 dlfim—
Start B20.0 MHz 2003 pts Stop B24.5 MHz Start 8485 MHz 2003 pts Stop 855.0 MHz
Spurious Emissions | Spurious Emissions
|__Rangelow | Rangeup | ROV i Fraguen | Powerabs | Rangelow |  Rengeup | RBW | Froquency | powerAbs | ALimit
§20.000 MHz 823.000 MKz 100,000 ki 82285764 MHz -48.0¢ dim | 248,500 Mn: 54,000 Mz 10.000 kriz 048, 77605 Moz 15,43 dBm —19.57 d
000 MHz B2 z 3,000 ktz 823 ? 9.000 MHz 850,000 Mz 3.000 kHz | 545.03892 Mz 2787 dim -14.87 db
B824.000 MHz 824.5 10.000 kHz 824, BEDL.0D0 MHz BEE, 000 Mz 100.000 kHz BED.03247 MHz -E0,05 dbm -37 .05 db
" T
Cato. 8 DEC 2017 17.57.38 Dete: 6 DEC 2047 175808
Sporton International (Kunshan) Inc.

TEL : +86-512-57900158
FAX : +86-512-57900958
FCC ID : IHDT56XB5

Page Number 1 A20 of A31
Report Issued Date : Jan. 09, 2018
Report Version : Rev. 01

Report Template No.: BU5-FG22/24/27 Version 1.2



GFORTON LAE.

FCC RF Test Report

Report No. : FG7D0507A

GSM1900 (GSM)

Lowest Band Edge

Highest Band Edge

0 d8m  Offset 1510 dB Mode Auts Swesp

Moda Auto Sweep

INE_ ABS]  PABS | ; INE_ABS
i1
!
1t |
¥ 1 k ll T
20 dr i : o dBm i -
|
-30 dBm 30 dBm 1
! |
40 dBm Al dBr + - Ry -__!'_H =
i |
-50 dBm S50 dirn l‘ :
|
60 dBm— - - - - 60} dBm— "Nm 1
|
1 —
Start 1,845 GHz 2503 pts Start 1,9095 GHz 2503 pts Stop 1.915 GHz
[ Bpurious Emissions  Spurious Emissions
Range Low | Rangeup | RBW | Froguency | Powerabs | | Rongelow |  Rengeup | REW | Frequency |  Powerabs | alirmit
1.045 GHz 1,649 GHz 1,000 MHz 1.84808 G -3 ) dBm 1,908 GHx | 1,930 GHz 10,000 kHz 190887 GHz 22.01 dbm -12.9% d
1.848 GHz 1.850 | D -21.06 dBm 1.911 GHz 3.000 iHz -15.93 dém |
1.850 GHz2 1,851 GHz 21,34 dBm L 1,915 GH2 1,000 MHz 3
-r T Y
Date: 8 DEC 2017 181828 Dete 5DEC 207 18.20.02
GSM1900 (EDGE class 8)
Lowest Band Edge Highest Band Edge
RefLevel 10,00 dbm  Offset 15,10 d& Mode Auto Sweep Ref Leve dBm  Offset 1510 8 Mode Auto Sweep
SGL Count 50/50 SGL Cov

.

Dete: 8 DEC 2017 18:3345

@1 Man 1 M .
Uikt Al I I M i |
2q ghine _SPURIOUS._|INE_aBS Pajis . : | ag ghine INE_ABE PAjiE |
| | |
10 dim - 1 - 0 T
| | |
0 i - —+- v o g t
10 : 1§ dm l, 1
ERURICLS, LINE_p | | ) -
00 da - . 1 dBm t
J ] | |
-30 8 db T
40 dB —— | 40 8 T
0 da - 'l 50 dem x
|
-60 dB + MM 601 dim ' 1
Start 1.845 GHz 2503 pts Stop 1. 8505 CHz Start 1.9095 GHz 25073 pts Stop 1.915 GHz
Spurious Emissions Spurious Emissions
| Rongetlow | Rongeup | RBW | Frequency | powerabs | avimit Ronge Low | REW | Frequency | Powerabs | aumit |
1,845 GHz 1,849 GHz 1.000 Mz 1, B4E89 0 -4 £ : B 1. Hi 10.000 kHz GHz 15.25 ditm
§.840 §.850 GHz ooo k 1,84009 ¢ 2 1 3 kHz -29.88 dim
1,850 GH 1.B51 GHz 10.000 kt 1.85020 G 1 1,000 MHz -40.7

Dwie 8 DEC 2017 1835

7
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

WCDMA Band V (RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

|E
Ref Level 30,00 dim  Offset 14,40 a8 Mode Auto Swasp Offset 14.40 03 Muode Auta Sweep
SGL Count 100/150
h rAER | [ |
INE_ARS Pajis INE_ADS |
10 dBm |
|~ - P |
- e y v — —1- — o JUIF i %
/ / \ |
L : A o \
E_B8S [ \ { '
.'l u 4 dB :
| [ | |
(Vs
7 Ao e T
L \
| s L~V QA L P —
' J 3y \\./"1
503 elBim
—m—
-60 dim
TaLa 2503 pts Stop 829.0 MHz || [l Start 844.0 MHz 2503 pts Stop B55.0 MHz
Spurious Emissions | Spurious Emissions
| mongelow | Rangeup | REW | Frequency | Powerabs | ALimit Range Low | Range Up | REW | F | PowerAbs |
52 82 100,000 kHz | 2284565 Mz 33.42 -20.42 db 000 MRz 54, 000 Mz 46, BT52 MHZ 7.72 dém
£0.000 ki | 82384930 MHz -15.41 dis 9.000 MAz 850,000 MH: B4, 14071 MHz “20.95 dibm
35 B | (I BED.000 MHz BEE, 000 MHz 100.000 kHz BEQ, 16234 MHz -36.85 dim

Dete: 8. 0EC 2017 185452

Dete. 8.0EC.20M7 1857 40

li

F)

WCDMA Band Il

(RMC 12.2Kbps)

Lowest Band Edge

Highest Band Edge

L J

DCate: 8 CEC 2017 181228

Date GODECHNT 191517

Rof Level 30,00 dém  Offset 15.10 08 Moda Auto Sweep m. Offsst 16.10d8 Mode Juto Swesp
SGL Count 100/100
T PAJIG
INE _ARS 'Al 1 INE_ADS Y
10 dBm
=T | E— —— —~
~
. ; 9
7 . b
/ \ ¥ L
/ L SULL T
— |.' | f \
| \
J \ \
f i ;Iil de
p
e BN T |f W i -
—— ; y o 7 \/\r\ —*ﬁ""-'-.._“
B i Fa¥ s
500 dBm
60 dim
(Stort 1.845 GHz 2503 pts Stop 1.855 GHz ||| Stort 1,905 GHz 2503 pts Stop 1,915 GHz
:Splll“ﬂl.li Emissions .SFIII‘[GIIS Emissions
| Rangelow |  Rangelp | RBW i Fraquency | Powerabs | ALimit Rengeilow |  Rengeup | REW | Fregquency |  PowerAbs | ALimit
1.045 GHz 1,849 Gz 1.000 MKz 184093 GHz 13 dim 12,13 08 | [f : 200,000 kHz 1.00667 GHz 7.63 dbm 37 di
1,844 GHz 1.850 G 50.000 kiz 184986 GHz -27.74 dBm -14.74 o 50.000 kHz 191000 GHz “2B.68 dbm 68 db
1850 GHz 1.855 GHz 100,000 kHz 185237 G 7,58 dBm -27.42 di 1.811 GHE 1.915 GHE 1,000 MHz | 1.0111E GHz -23.04 diim -10.04 dn
| TR ee T -
T

J
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

WCDMA Band IV (RMC 12.2Kbps)

Lowest Band Edge Highest Band Edge
IE
RefLevel 30,00 dim  Offset 15,10 08 Mode Auta Swesp 8l 30.00 dBm.  Offset 15.10 0 Mode Ao Swep
SGL Count 100/100 iFt 100,100
[#1 AvgPwr
Limit heck AlS i [ U PA |
nin _FPURIOUS_LINE_ARS ) an gl _SPURIOUE LINE. ADS PARE |
20 dlim—= : } 20 db
| |
10 dim: 1 i 1 10 dBm T
o e e el W s v
0 i i } N o
B 7 : C iy v T
I A / \
10 gt - - - 10y i
ERURICLE, LINE_ A8 f | / \I’
SPURIGLS_ LINE A8 | ! a 4
20 dy — I 1 .‘n ) | Pt |
AR |
— — - |l 40 e B e ‘-‘\,_
L~ | o AV :
50 da 50 dEm :
60 b 600 dim :
Start 1,705 GHz 2503 pis Glop 1715 GHz || Btart 1.75 GHz 250 pts Stop 1. 76 GHz
purious Emissions | Spurious Emissions
Range Low |  Rangeup | REW | Frequency | powerabs | ALimit | Rengelow | Rengeup | REW | F | Powerabs | ALimit |
1.705 GHz 1.709 GHz 1.000 Wiz | 1. TOB9G GHz 24.3 -11.206 db 1.750 GHz2 1.75E GHz 100.000 kH: 175245 GH2 7.54 dBm -27 96 db
. 708 GHz . 750 GHe ED.O00 ki 1, 7ORBE Gz -15, 10 dib 1.7E8 GHz 1.75& : 50000 kHz 1.75518 GHr ~20.04 dbm ~15.04 db
1,710 GH2 1,715 GHz 100,000 ki 1, 71249 GHz -27.47 dB 1.756 GHz 1.760 GHz 1,000 MHz | 1.75601 GHe 2444 dim “11.44 gn
kil T
Dete: 6.0EC 2017 19:2853 Dete 6 DEC 217 123243
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GFORTON LAG,

FCC RF Test Report

Report No. : FG7D0507A

Conducted Spurious Emission

GSM850 (GSM)

GSM850 (EDGE class 8)

Lowest Channel

Lowest Channel

Oftsot 14 40 o Modde duto Sween

Cain: B DECINT 17380

Offsot 14 40 it

Mode Auto Sweep

50 08 T 50 8 T
&0 BT - '[ - &0 BT |[ -
T i t T i t
Biamrt 0.0 MHz NS pis Biamrt 0.0 MHz NS pis fitop 3.0 GHz
|2 puerious Emisslons |2 puerious Emisslons
Ramge Low Raw R Tawur Al Ramge Low Raw R
3 1.000 Wiz -3 m 3 1.000 Wiz
1,000 Mz 743 dém 1,000 Mz
1,000 bz 1,000 bz
1,000 Wiz 1,000 Wiz
1,000 Wz 1,000 Wz

Cain: B DEC 317 120034

Middle Channel

14 40 oB Mode 2uta Sweep

Fpt Level 24
SGL Caunt 14,

Mode 2uta Sweep

400 mher—t 1 t 1 40 maer
T ! T
Htart 300 MHz OO pts ﬂu‘le 9.0 CH2 Htart 300 MHz ﬂu‘le 9.0 CH2
[Spusrious Emissions [Spurious. Emissions
Raivis Livw | Range g | [0 1 Frmipusncy | Powierabs | Raivis Livw | Range g | sy | Pawiie Ak | Aljimit |
21k B0 1,000 Wz B 3741 3 2 030008 Meiz MHz | 26.08 dR
1,000 M- 28 -23.13 d&
A -3.51 dim
Mz -3L.8% dim
-34 35 dim

= R R ]

Gt 1 X

Highest Channel

Highest Channel

Mode 2uta Sweep

Offsot 14 40 o

401 @y

5 o

Fpt Level 24
SGL Caunt 14,

Mode 2uta Sweep

Offsot 14 40 o

401 @y

5 o

Stop 9.0 GHz

Stop 9.0 GHz

Htart 300 MHz
| Spurious Emissions

Btart 300 MHz

Rt

| Spurious Emissions

| o Abs

R

;7 iTazns
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wanias. FCC RF Test Report

Report No. : FG7D0507A

GSM1900 (GSM)

GSM1900 (EDGE class 8)

Lowest Channel

Lowest Channel

Mode Auto Sweep

Offsot 15 Mode At Sween

1,000 Wz
1.000 Mz

i L |
440 o + 440 o +
2550 | - 2550 | -
Start 20 0 Mz D06 pt Utop 19.1 GHe Start 20 0 Mz Utop 19.1 GHe
[sperious Embsslons [sperious Embsslons
Range Low | l | simi | Romqaiow | Rongeip | Power Abs | |
30,000 MHz : m 30,000 MHz 3 Ghz 55 64 dgm

Middle Channel

Middle Channel

Offsot 1510 o8 Mode 2uta Sweep

AR

&0 T
70 gen—rt " 1
I
Btart 30.0 MHz AR pts Hiop 18.1 GHz

|8 purious Emissions

Frequancy
m

Offsot 1510 o8 Mode 2uta Sweep

AR

&0 T
70 gen—rt " 1
I
Btart 30.0 MHz AR pts Hiop 18.1 GHz

|8 purious Emissions

Ronquilow |  Pengeup | | Powerabs | puiwim |
30 000 MHE .90 diim 2!

Ronquilow |  Pengeup |
] 1 M 108 HE

ol

Cmtn: B DEC 01T 127248

Cmte: B OEC T 123807

Highest Channel

Highest Channel

Mode 2uta Sweep

AR

Offsot 1510 o8 Mode 2uta Sweep

AR

&0 T 40, I
70 goen—t il 1 70 en—t -+ -
— 3 — 3
Btart 300 MHz ARO06 pts Htop 19.1 GHz Btart 300 MHz ARO06 pts Htop 19.1 GHz
|5 purious Emissions |5 purious Emissions
Ronquilow |  Pengeup | Fraquancy | Powerabs | A | Ronquilow |  Pengeup | PV | Frequancy | Powerabs | A |
3 M T 5 T 0.000 Mz X 1 Vi

-3,83
-33, 89 dam
-39 43 dim

Cmte: B OEC 0T 123408

Cmte: B DEC 01T 184003
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WCDMA Band V (RMC 12.2Kbps)

WCDMA Band Il (RMC 12.2Kbps)

Lowest Channel

Lowest Channel

Rid Lsvel 24 40 dBem  Offsok 14 40 ot Modde duto Sween
t

Offsot 1510 dit Mode At Sween

10 i0
) T e
10 a8« 1 E— — — S A — — —
afl |
=30 (=t . ¥ gt | [T |
| 50 e T T
| 0
TO it
| Htart 30 0 MHz Btop 19.1 GHz
Sart 300 MHz OO pis Htop 9.0 GHz Emisamns
3 puarious Embsslons | ALimi |
REW -24 60 0B
1.000 MHz
1,000 Mz
1,000 Wz
1,000 ks
1.000 M-z

Middle Channel

Middle Channel

Offsot 14 40 ci Mode 2uta Sweep

5 o

Btart 300 MHz

Stop 9.0 GHz

Offsot 1510 o8 Mode 2uta Sweep

AR

70 gen—rt 1 . 1

Btart 30.0 MHz
Emissions

Hiop 18.1 GHz

| Spurious Emissions

Roivip Livw | A

Ronquilow |  Pengeup |
30 000 Mz g

Power Abs | abimis |
4218 dim 24 im

Cmte: 6 DEC 017 10043

Cmte 6 DEC 7017 154808

Highest Channel

Highest Channel

Offsot 14 40 ci Mode 2uta Sweep

5 o

Btart 300 MHz

Stop 9.0 GHz

Offsot 1510 o8 Mode 2uta Sweep

AR

| Spurious Emissions

-3 d#m
34 43 dam

Btart 300 MHz ARO06 pts Htop 19.1 GHz
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Ronquilow |  Pengeup | 1 Fraquancy 1 Al lrmit
10 D00 MHE I I 2

1% 86 g
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WCDMA Band IV (RMC 12.2Kbps)

Lowest Channel

Mode Auto Sween

1 T

0 B

Htart 3040 MHz 40006 pis fitop 10,0 GHz
[Spurious Emissions

Range Lo | Rongeup | RBW

ALimit

1 iz
1,000 Wi
1,000 briz
1.000 Mz

Catn: 8 DEQ M7 16343

Middle Channel

@
Offsot 1% 10 B Mode iuta Sweep
X Al |
o
10 o
20
30 = 1
=0 . | t
&0 B T
Flart 3011 MHz VG006 pis Hiop 160 GHz
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Ronge low | Rangeup | Frequancy | Powseans | Avimi
301 000 IS 1.000 Gz [ [T 2]
1,000 &Hz =
13.600

Ctn 6 DEC 70T 16312

Highest Channel

=
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a0 bl B} ke ang s |
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10 1
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&0 B T
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Frequency Stability
Test Conditions | Middle Channel G(SGMSBJ;’ (E[c);glleglggs ) 222;;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0108 0.0275
40 Normal Voltage 0.0036 0.0239
30 Normal Voltage 0.0132 0.0084
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0167 0.0167
0 Normal Voltage 0.0072 0.0167
-10 Normal Voltage 0.0203 0.0227 PASS
-20 Normal Voltage 0.0155 0.0060
-30 Normal Voltage 0.0143 0.0108
20 Maximum Voltage 0.0096 0.0132
20 Normal Voltage 0.0120 0.0203
20 Battery End Point 0.0191 0.0036

Note: Normal Voltage = 3.8 V.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V
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wanias. FCC RF Test Report

Report No. : FG7D0507A

Test Conditions | Middle Channel G?g";&‘;° (Egg"é'?:s"s " N';':';';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0053 0.0181
40 Normal Voltage 0.0005 0.0133
30 Normal Voltage 0.0117 0.0027
20(Ref.) Normal Voltage 0.0000 0.0000
10 Normal Voltage 0.0133 0.0106
0 Normal Voltage 0.0106 0.0149
-10 Normal Voltage 0.0090 0.0170 PASS
-20 Normal Voltage 0.0027 0.0122
-30 Normal Voltage 0.0128 0.0117
20 Maximum Voltage 0.0069 0.0021
20 Normal Voltage 0.0016 0.0138
20 Battery End Point 0.0128 0.0027
Note:

1. Normal Voltage = 3.8 V.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Report No. : FG7D0507A

Test Conditions | Middle Channel 2’;&%""1';_2;";:'; 2;‘;";;1
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0084
40 Normal Voltage 0.0287
30 Normal Voltage 0.0024
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0359
0 Normal Voltage 0.0251
-10 Normal Voltage 0.0060 PASS
-20 Normal Voltage 0.0299
-30 Normal Voltage 0.0036
20 Maximum Voltage 0.0012
20 Normal Voltage 0.0239
20 Battery End Point 0.0263
Note: Normal Voltage = 3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
Test Conditions Middle Channel XVQ;%N:’:?;E‘;SI; Nl;itr:i;.
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0101
30 Normal Voltage 0.0112
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0165
0 Normal Voltage 0.0048
-10 Normal Voltage 0.0122 PASS
-20 Normal Voltage 0.0154
-30 Normal Voltage 0.0021
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0096
20 Battery End Point 0.0032
Note:

1. Normal Voltage = 3.8 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.
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Test Conditions | Middle Channel ‘:‘A?WDCMSE;’LCL L‘)’ N';'t’:';
Temperature (°C) Voltage (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0035
40 Normal Voltage 0.0029
30 Normal Voltage 0.0150
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0023
0 Normal Voltage 0.0127
-10 Normal Voltage 0.0035 PASS
-20 Normal Voltage 0.0144
-30 Normal Voltage 0.0046
20 Maximum Voltage 0.0017
20 Normal Voltage 0.0133
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 3.8 V.

2. The frequency fundamental emissions stay within the authorized frequency block based on the

frequency deviation measured is small.

; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.4 V.
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GFORTON LAE.

FCC RF Test Report

Report No. : FG7D0507A

Appendix B. Test Results of Radiated Test

Radiated Spurious Emission

GPRS 850 (GSM)
Channel Frequency ERP Limit fi:i: ReSa:?ng Pi.vi;r Txlf:sble ™ g':iinna Polarization
(MHz) | (dBm) | (dBm) | ;g) (dBm) | (dBm) (dB) (dBi) (HV)
1674 -55.92 -13 -42.92 -56.24 -57.83 1.14 5.20 H
2510 -42.58 -13 -29.58 -49.36 -45.21 1.12 5.90 H
3345 -62.00 -13 -49.00 -66.12 -65.21 1.34 6.70 H
Middle
1674 -53.35 -13 -40.35 -53.1 -55.26 1.14 5.20 \Y
2510 -45.62 -13 -32.62 -51.97 -48.25 1.12 5.90 \
3345 -61.65 -13 -48.65 -66.79 -64.86 1.34 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EDGE 850 (GSM)
channel | Freduency| ERP Limit fi‘r’:i't . ;‘:’i‘ng Pifér TXI ::sasble 1 Ac;r:iinna Dotarization
(MHz) | (dBm) | (dBm) (dB) (dBm) | (dBm) (dB) (dBi) (HV)
1672 -57.87 -13 -44.87 -58.19 -59.78 1.14 5.20 H
2510 -56.49 -13 -43.49 -60.79 -59.12 1.12 5.90 H
. 3345 -62.85 -13 -49.85 -66.97 -66.06 1.34 6.70 H
Middle 1674 -53.12 -13 -40.12 -52.93 -55.03 1.14 5.20 \Y
2510 -59.22 -13 -46.22 -62.29 -61.85 1.12 5.90 \
3345 -61.84 -13 -48.84 -66.98 -65.05 1.34 6.70 \
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG7D0507A
GPRS 1900 (GSM)
Channel Frf:nl;in;: y (El;r:) (:i:r:) fi‘l;ei: ReSa:?ng Pi.vi;r TXI::sble ™ gl’:ii""a Pol?;lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3759 -40.30 -13 -27.30 -51.42 -45.47 1.83 7.00 H
5640 -57.02 -13 -44.02 -69.19 -64.64 2.18 9.80 H
7521 -51.49 -13 -38.49 -68.72 -61.16 2.53 12.20 H
Middle
3759 -42.72 -13 -29.72 -54.97 -47.89 1.83 7.00 Vv
5640 -54.41 -13 -41.41 -68.58 -62.03 2.18 9.80 \Y
7521 -49.20 -13 -36.20 -70.3 -58.87 2.53 12.20 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
EDGE1900 (GSM)
channal [Frocuency| ERR | bt |G g | power | loss | Gain - |Tosator
(dB) (dBm) (dBm) (dB) (dBi)
3759 -56.34 -13 -43.34 -63.72 -61.51 1.83 7.00 H
5640 -57.28 -13 -44.28 -69.45 -64.90 2.18 9.80 H
. 7521 -51.60 -13 -38.60 -68.83 -61.27 2.53 12.20 H
Middle 3759 -58.93 -13 -45.93 -67.78 -64.10 1.83 7.00 \Y
5640 -55.17 -13 -42.17 -69.34 -62.79 2.18 9.80 \
7521 -49.16 -13 -36.16 -70.26 -58.83 2.53 12.20 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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«aanas. FCC RF Test Report Report No. : FG7D0507A
WCDMA Band Il (RMC 12.2Kbps)
Channel Frf'?nl;in; y (El;r:) (:i:r:) fi:i: RteSaIZ?ng Pi.vi;r Txlf:sble ™ g':;""a Pol?:lilz\?)tion
(dB) (dBm) (dBm) (dB) (dBi)
3759 -58.80 -13 -45.80 -66.18 -63.97 1.83 7.00 H
5640 -56.14 -13 -43.14 -68.31 -63.76 2.18 9.80 H
. 7521 -52.70 -13 -39.70 -69.93 -62.37 2.53 12.20 H
Middle 3762 -54.00 -13 -41.00 -62.85 -59.17 1.83 7.00 Vv
5640 -55.04 -13 -42.04 -69.21 -62.66 2.18 9.80 \Y
7521 -48.52 -13 -35.52 -69.62 -58.19 2.53 12.20 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band IV(RMC 12.2Kbps)
channal [Frocuency| ERR | bt | g | power | loss | Gain - |Tosator
(dB) (dBm) (dBm) (dB) (dBi)
3465 -57.57 -13 -44.57 -65.85 -62.71 1.81 6.95 H
5199 -54.00 -13 -41.00 -68.56 -61.07 2.23 9.30 H
. 6930 -48.76 -13 -35.76 -68.11 -57.04 2.60 10.88 H
Middle 3465 -60.48 -13 -47.48 -66.28 -65.62 1.81 6.95 \Y
5199 -53.82 -13 -40.82 -68.12 -60.89 2.23 9.30 \
6930 -50.49 -13 -37.49 -69.03 -568.77 2.6 10.88 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
WCDMA Band V (RMC 12.2Kbps)
chamnal [Frocuency| ERE | bt | o | power | s | Gain - |Tosator
(dB) (dBm) (dBm) (dB) (dBi)
1672 -62.36 -13 -49.36 -62.68 -64.27 1.14 5.20 H
2509 -60.61 -13 -47.61 -64.91 -63.24 1.12 5.90 H
3345 -61.80 -13 -48.80 -65.92 -65.01 1.34 6.70 H
Middle
1672 -62.20 -13 -49.20 -61.3 -64.11 1.14 5.20 Vv
2509 -61.18 -13 -48.18 -64.25 -63.81 1.12 5.90 \Y
3345 -61.10 -13 -48.10 -66.24 -64.31 1.34 6.70 \Y
Remark: Spurious emissions within 30-1000MHz were found more than 20dB below limit line.
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